
IN THE MATTER OF :

SITE SPECIFIC PETITION OF
MOBIL OIL CORPORATION FOR
RELIEF FROM 35 ILL. ADM. CODE 304 .122,
AMMONIA NITROGEN EFFLUENT STANDARDS

NOTICE OF FILING

To:

	

See Attached Service List

PLEASE TAKE NOTICE that this day I have filed with the Illinois Pollution Control

Board a PETITION FOR SITE-SPECIFIC RELIEF FROM 35 ILL . ADM. CODE 304.122,

AMMONIA NITROGEN EFFLUENT STANDARDS on behalf of Mobil Oil Corporation . Copies

are attached and served upon you .

Respectfully submitted,

BEFORE THE POLLUTION CONTROL BOARD
OF THE STATE OF ILLINOIS

RECEIVED
CLERK'S OFFICE

APR 2 4 1997

STATE Oh ILUNUIS
POLLUTION CONTROL BOARD

R97-
(Water - Regulatory)

Dated: April 24, 1997

ROSS & HARDIES
[...]

suggestions as to how the ammonia standard might be met, and to render an opinion

regarding the achievability of the Illinois ammonia standard .

Conclusions reached during this investigation are as follows :

1 . The treatment system is properly designed and operated . It consistently meets
its discharge permit and performs well above the USEPA Best Available
Technology (BAT) guidelines for the refining industry .

2 . Many improvements have been made to the system since it was initially
placed into operation in 1973 . Approximately $10 million has been spent on
these improvements . These improvements (presented in detail in Table 3 .4)
have had the objectives of accomplishing the following :

•

	

Decrease and control ammonia loadings to the treatment plant ;

•

	

Increase equalization capacity and degree of pretreatment ; and

•

	

Improve the design and performance of the treatment system and create
conditions favorable to achieving biological nitrification .

3, This evaluation of the Mobil treatment system revealed no operational
changes nor modifications that would likely lead to consistent nitrification .
Recent data indicates that the system is operated within the envelope of
conditions required to achieve nitrification . In fact, nitrification is achieved
in the system on occasion for several months at a time . However, there are
other operating periods during which nitrification ceases or is significantly

1 -1



reduced due to reasons that can best he explained as chemical inhibition of
nitrifying organisms .

4 . Mobil has conducted studies and implemented changes in operations to reduce
sources of inhibition that might prevent effective and consistent nitrification .
The efforts to identify and remedy the sources of inhibition have not been
completely successful . The most consistent conclusions from these tests are
that some toxicity is added to the wastewater with passage through a benzene
removal unit (required for compliance with Resource Conservation and
Recovery Act [RCRA] and the Clean Air Act) and that byproducts of the
degradation of organics in the activated sludge system are inhibitory to the
nitrification process .

5 . Because of these problems, the treatment system does not consistently meet
the Illinois ammonia standard . While effluent ammonia concentrations have
progressively decreased from an annual average of 17 mg/L in 1977 to values
ranging from less than 1 mg/L to 6 mg/L in recent years, Mobil has not, even
with the improvements and studies summarized above, been able to meet the
state average standard of 3 mg/L with sufficient consistency .

6. Mobil has investigated a number of technologies with the hope of identifying
one which could achieve compliance with the state ammonia standard . No
applicable process has been identified . Problems with the technologies
evaluated include high cost, site suitability problems, and generation of
chlorinated organics . These technologies are not proven for the Mobil Joliet
Refinery application, and their cost is prohibitively high to recommend them
for implementation .

CHI-OI97CT/MOBIL-JOLREF
1-2



SECTION 2
INTRODUCTION

2.1 PROJECT BACKGROUND

Mobil operates a petroleum refinery in Joliet, Illinois . Wastewater produced

during the refining processes is treated in an on site wastewater treatment plant

(WWTP) and discharged under a National Pollution Discharge Elimination System

(NPDES) permit to the Des Plaines River .

The WWTP typically meets and is usually far below permit requirements . Mobil

has examined a number of options, conducted treatability testing, and implemented

equipment changes which increased ammonia removal, but did not achieve total

consistency with the state average effluent standard of 3 mg/L . Mobil has undertaken

numerous and expensive endeavors to remedy their ammonia problem . Mobil has

retained Parsons Engineering Science, Inc . (Parsons ES) to review the WWTP

operation including facility modifications, evaluate operational changes that may further

enhance the WWTP performance, and identify additional technologies, if any, to be

considered . If these evaluations indicate the plant cannot feasibly further reduce

ammonia in its discharge, Parsons ES will assist Mobil in their petition to obtain a site-

specific rule change to the state of Illinois' effluent ammonia-nitrogen concentration

limit (ammonia limit) .

The following report presents'a history of the treatment plant performance, a

description of the efforts made by Mobil to enhance ammonia removal, a summary of

the industry standard for refinery wastewater treatment, and the rationale for seeking

the site-specific variance to the ammonia limit .

2 .2 PROJECT OBJECTIVE

The objective of this project was to evaluate the WWTP and treatment process

modifications that have been made or investigated with specific regard to the removal

CHI-0 197CT/MOBIL-JOLREF
2-1



of ammonia . As part of this evaluation . Parsons ES was charged with the following

tasks :

1 . Evaluate the design, operation, and performance of the existing wastewater
treatment system, paying special attention to any circumstances that would
interfere with biological nitrification .

2 . Determine if changes in the treatment system operation would improve
ammonia removal .

3 . Determine if the present wastewater treatment system meets USEPA BAT
economically achievable criteria .

4 . Determine how recent changes in the RCRA regulations have adversely
impacted the ammonia removal performance of the system .

5 . Review the evaluation of alternative ammonia removal technologies
performed by Mobil, evaluate any additional technologies, as appropriate, and
develop current cost estimates for the construction of applicable technologies .

The results of these investigations are presented in subsequent sections of this report .

2 .3 REPORT ORGANIZATION
The remainder of this introductory section provides an overview of the Joliet

refinery and the facility's WWTP and a summary of the Parsons ES project engineers'

credentials . Section 3 presents the results of Parsons ES's review of the historical

performance of the WWTP, the ammonia standard, and Mobil's efforts to improve

ammonia removal . Section 4 presents Parsons ES's evaluation of Mobil's current

WWTP configuration and operation, a comparison of their facility to industry practices

and guidelines, and an assessment of alternate technologies that might remedy Mobil's

nitrification inconsistency .

2 .4 THE MOBIL JOLIET REFINERY
Mobil built the Joliet refinery as a "grass roots" facility 1972 . The refinery is

located on the Des Plaines River near the intersection of Interstate 55 and Arsenal

Road, approximately 10 miles southwest of Joliet, Illinois . The refinery began

operation in early 1973 .

CH I-0197CT/MOBIL-JOLREF
2-2



The refinery's rated capacity is 200 .000 bbl/day of crude oil throughput . The

refinery was designed to process high sulfur and high nitrogen North American crudes .

which currently comprise approximately 70 percent of the total feed stock throughput .

The plant is a "conventional fuels" refinery and its principal products are gasoline and

distillate fuel oil . Other products include kerosene, jet fuel, propane, petroleum coke,

sulfur, and some heavy fuel oil .

The refinery draws water from the Des Plaines River for boiler feed . cooling

tower make-up, noncontact cooling . Well water is used for potable needs . sanitary

purposes, and general service . As noted, treated process wastewater is discharged to

the Des Plaines River through Outfall 001 under NPDES Permit No. IL0002861 . The

facility has eight other permitted outfalls, 002 (noncontact cooling water) and 003 to

009 (storm-water runoff) .

2.5 WASTEWATER TREATMENT PLANT OVERVIEW
Process wastewater and contact storm water runoff are treated in the facility's

WWTP . A process flow diagram of the treatment plant is provided as Figure 2 .1 .

Major unit process included in the treatment plant include :

•

	

Sour Water Stripper - Primary removal of ammonia and sulfide . This
treatment unit is located in the refinery process area .

•

	

Desalter - Partial removal of phenolics and in-plant water reuse . This unit is
located in the refinery process area .

•

	

TIC 103 - Wastewater flow equalization . This unit is located in the refinery
process area .

•

	

Benzene Removal Unit - An air-stripping process for removal of benzene,
sulfide, and volatile organic compounds . This unit is located in the refinery
process area .

•

	

Diversion Basin -Basin used for hydraulic overflow during wet weather . .

•

	

API Oil/Water Separator - Parallel basin process for the oil removal of
gravity separable oil .

CHI-0 197CT/MOBIL-JOLREF
2-3





• Dissolved Air Flotation - Parallel basin process for the removal of suspended
oil . The DAF system was modified/upgraded in 1996 with enhanced air
injection features .

• Equalization Biological Treatment Unit (EBTU) - Secondary equalization with
surface aerators for phenolic and other chemical oxygen demand (COD)
oxidation . The EBTU normally receives treated sanitary wastewater and
effluent from the dissolved air flotation units (DAF) .

• Aeration Basins - Parallel activated sludge basins for ammonia, organic,
cyanide and other pollutant removal . The aeration basins were upgraded in
1996 with the installation of a fine bubble air diffuser system and new
aeration blowers .

• Clarifiers - Parallel clarifiers for solids removal/sludge settling . The settled
sludge and surface skimming mechanisms in the clarifiers were replaced to
improve separated solids removal from the units .

•

	

Guard Basin - Effluent retention prior to discharge .

The facility also has a biological-sludge thickening tank, where waste activated

sludge is gravity settled and stabilized . Waste bio-sludge is then hauled to the on-site

coker for recycling .

The nominal design capacity of the treatment plant is 2,500 gallons per minute

(gpm) . Current throughput is 1,900 gpm. The calculated USEPA BAT economically

achievable (BAT) flow rate for a refinery process of Mobil's size and configuration is

5,200 gpm . Employing the stream segregation aspect of Best Management Practices

(BMP), the Mobil facility operates at 37 percent of the BAT flow . This efficiency in

water conservation penalizes Mobil in achieving a concentration-based effluent

standard . Additional detail on the WWTP is provided in Section 4 .2 .

2 .6 REPORT AUTHORS
The three primary engineers that conducted the evaluation and contributed to this

document are :

John H. Koon, PhD ., P.E. - Dr. Koon has over 27 years of extensive technical
experience, primarily in industrial wastewater treatment . He is a recognized
authority in the field and a key contributor to significant advances in
technologies used worldwide . He has extensive experience in the evaluation

CH I-0197CT/MOBIL-JOLREF
2-5



and design of biological wastewater treatment processes, and assisting industrial
clients with regulatory issues .

Dr . Koon is a Parsons ES Vice President and the Technical Manager of
Industrial and Hazardous Wastes. In this role, he is responsible for directing
the company's industrial wastewater program, working with clients on complex
technical issues, and providing technical direction on industrial wastewater
projects .

Dr . Koon holds a B .E . in Civil Engineering and an M .S . in Environmental
Engineering from Vanderbilt University, Nashville, Tennessee ; and a Ph .D . in
Environmental Engineering from the University of California, Berkeley .

Christopher Donohoe - Mr . Donohoe is a staff engineer in the Parsons ES Oak
Brook, Illinois office . He has participated in treatability studies for chemical,
pharmaceutical, petroleum refining facilities ; including projects involving
complex nitrification/denitrification inhibition issues . Mr . Donohoe also has
assisted in a Toxicity Reduction Evaluation (TRE) for a petrochemical facility .

Mr . Donohoe holds a B .S . in Mathematics from the University of Notre Dame,
South Bend, Indiana ; and an M .S. in Environmental Engineering and Science
from the University of Illinois, Urbana, Illinois .

Gregory M. Gibbons, P.E . - Mr. Gibbons has over 16 years of experience in
the environmental engineering field . He has managed industrial and municipal
wastewater treatment system design/upgrade projects . Mr. Gibbons, an
Associate of the firm, is the Engineering Manager of the Parsons ES Oak Brook
office . In this role he is responsible for oversight of the office engineering
projects .

Mr . Gibbons holds a B .S . in Civil Engineering from the University of Notre
Dame, South Bend, Indiana ; and an M .S . in Sanitary Engineering from the
University of Michigan, Ann Arbor, Michigan .

CH I-0197CT/MOBIL-JOLREF
2-6



SECTION 3
AMMONIA STANDARD COMPLIANCE EFFORTS

3 .1 INTRODUCTION
Parsons ES's evaluation of compliance with the ammonia effluent standard

included :

1 . Reviewing of the refinery's WWTP history of ammonia removal .

2 . Examining and comparing the Illinois Environmental Protection Agency and
USEPA effluent limitations .

3 . Summarizing the administrative record/past variance petitions ; and

4 . Evaluating Mobil's efforts to increase ammonia removal and overall WWTP
performance .

The results of these investigations are presented in this section . Much of this

information has been evaluated and presented to the Illinois Pollution Control Board

(IL PCB) in previous variance petitions .

3.2 FACILITY AMMONIA REMOVAL HISTORY
Ammonia loading and ammonia removal histories for the refinery WWTP arc

provided in the following subsections to provide a basis for the discussions on Mobil's

biological nitrification problems .

3.2 .1 Influent Ammonia Concentrations
Yearly average influent ammonia-nitrogen (ammonia) levels to the WWTP for

1977 through 1996 are shown on Figure 3 .1 . There has been a general trend of

increasing average influent ammonia concentration during this period . Mobil attributes

this to increased nitrogen and sulfur levels in the crude oil supply used by the refinery,

as well as to the effects of water reuse and conservation . Mobil utilizes North

American crude as their feedstock . Higher sulfur levels are significant since ammonia

is produced in the processes designed to remove sulfur from petroleum products .

CHI -0197CT/MOBIL-JOLREF
3-1





Thus . the increase in sulfur removal results in greater generation of ammonia which

eventually enters the WWTP, as illustrated on Figure 3 .1 .

3.2.2 Effluent Ammonia Concentrations
The WWTP's ammonia removal history from 1977 through 1996 is presented in

detail in Table 3 .1 . Ammonia removal from 1977 to 1982 was erratic with fluctuating

removal efficiencies . The maximum removal efficiency during this period was 48

percent . The low removal efficiency is attributed to the absence of nitrification during

biological treatment .

Removal efficiency increased dramatically in 1983 to 83 percent . The average

effluent concentration dropped to 4 mg/L . Removal efficiency continued to increase

through 1989 .

The WWTP consistently discharged ammonia at concentrations less than 1 mg/L

during 1989, 1990, and 1991-indicating excellent nitrification performance-but

witnessed much higher levels in the years that followed . Over the past 5 years the

refinery WWTP has treated an average influent ammonia level of 31 mg/L to an

effluent average of 4 .5 mg/L, representing an 86 percent removal . The minimum

annual average of 3 .3 mg/L was achieved in 1992 .

Table 3.2 presents the progression of ammonia treatment, by outlining ammonia

concentrations at different stages of the treatment plant-aeration basin influent, east

and west clarifier effluent, and treatment plant effluent . Minimum, maximum, and

average ammonia data for three different years-1989, 1995, and 1996-are presented .

These years were selected since 1989 is representative of a time during which the
[...]
the WWTP also has a history of periods of monthly average effluent NH ;-N levels

greater than 3 mg/L .

Several events occurred beginning in the latter part of 1990 that preceded a

decrease in the ammonia removal performance of the system . In September 1990, a

benzene removal unit (BRU) was added in the refinery to strip benzene from benzene-

laden streams . The following year, the operational practice of the diversion basin at

the wastewater treatment facility was changed to receive wet-weather overflow ; the

equalization basin in the treatment plant area was converted to an aggressive biological

treatment unit . The changes were made in May 1991 . All of these changes were

necessary to comply with several RCRA and NESHAPS regulations . Soon after these

changes were made, a deterioration in the ammonia removal performance of the

treatment system was observed . Beginning in the last half of 1991, the ammonia

removal performance was significantly less than it had been since 1988 . This subject is

discussed further in Section 4 .2, in which performance-related parameters of the system

are discussed .

3.3 APPLICABLE AND RELEVANT AMMONIA STANDARDS

3.3 .1 The Illinois Ammonia Standard
The general effluent standard for ammonia discharge in Illinois is 3 .0 mg/L as

specified in Title 35, Subtitle C (Water Pollution) §304 .122 of the Illinois Regulations

(35 111. Adm . code 304.122 (b)) .

3 .3 .2 USEPA Discharge Limitation
The USEPA has established effluent guidelines or limitations for industry

categories based upon the application of the best practical control technology available

(BPT) and BAT economically achievable . Limitations for the Cracking Subcategory

are specified in 40 CFR 419 Subpart B .

CHI-0197CT/MOBIL-JOLREF
3-6



40

35

30

25

J
z
E 20

I
z

15

10

5

influent (avg .) = 26.3 mg/L

0

0

0

0

0

effluent (avg .) = 0 .2 mg/L

a

0

	

0
0

0

Jan Feb

CHI -0197CT/MOBIL-JOLREF

Mar Apr May

FIGURE 3.2
WWTP NITRIFICATION PERFORMANCE (1989)

June

	

July

1989

Aug

3-7

Sep Oct Nov Dec

0 WWTPinfluent

•

	

WWTP effluent (Outfall 001)



J
Z
EE

z

CHI-0 1 97CT/MOBIL-JOLREF

FIGURE 3.3
WWTP NITRIFICATION PERFORMANCE (1990)

1990

3-8

O WWTP influent
•

	

WWTPeffluent (Outfall001)



30

25

20

J
z

E 15

x
z

10

5

	0

influent (avg .) ='23 .3 mg/L

0

effluent (avg .) = 0.6 mg/L

0

	

0
0

0
Jan Feb

CHI-0 1 97CT/MOBIL-JOLREF

Mar Apr May

FIGURE 3.4
WWTP NITRIFICATION PERFORMANCE (1991)

June

	

July

1991

Aug

3-9

Sep Oct Nov Dec

O WWTPinfluent

•

	

%WfPeffluent(Outfall001)



60

CHI-01 9TCT/MOBIL-JOLREF

FIGURE 3.5
WWTP NITRIFICATION PERFORMANCE (1992)

1992

3-10

influent (avg .) = 31 .8 mg/L

50

40

J
i
E 30

O WWTPinfluent
•

	

WWTP effluent (Outfall 001)
0

	

0M
Z

0
20

10

0

effluent (avg .) = 3 .3 mg/L

Jan

	

Feb

	

Mar

	

Apr

	

May

	

June

	

July

	

Aug

	

Sep

	

Oct

	

Nov

	

Dec



CHI-0197CT/MOBIL-JOLREF

FIGURE 3.6
WWTP NITRIFICATION PERFORMANCE (1993)

1993

3-11

O WVVTP influent
W WTP effluent (Outfall 001)



CHI-0 197CT/MOBIL-JOLREF

FIGURE 3.7
WWTP NITRIFICATION PERFORMANCE (1994)

1994

3-12

p VJWTP influent

•

	

WWTPeffluent (Outfall001)



60

50

40

Z
E 30
n
z

20

10

influent (avg .) = 35 mg/L

0

0

effluent (avg .) = 6 .3 mg4 -

0

0
0

0

0
Jan Feb

CHI-0 1 97CT/MOBIL-JOLREF

Mar Apr May

FIGURE 3.8
WWfP NITRIFICATION PERFORMANCE (1995)

June

	

July

1995

Aug

3-13

Sep Oct Nov Dee

O VVVVTP influent
WWTP effluent (Outfall 001)



45

40

35

30

25i

E

Z 20

10

5

influent (avg .) = 32 .8 mg/L

0

0

a

m

muJ
W

Y

effluent (avg .) = 4.48 mg/L

•0
Jan Feb

CHI-01 97CT/MOBIL-JOLREF

Mar Apr May

FIGURE 3.9
WWTP NITRIFICATION PERFORMANCE (1996)

June

	

July

1996

Aug

3-14

Sep Oct Nov Dec

O VAWP influent
•

	

WWTPeffluent(Outtdll001)



The Cracking Subcategory is applicable to the Mobil Joliet refinery . As stated in

Subsection 2 .4, the refinery's rated capacity in 1996 is 200,000 bbl/day of crude oil

throughput . According to 40 CFR 419 Subpart B. both the BPT and BAT effluent

limitations for ammonia-nitrogen (ammonia) are 6 .6 lb/1,000 bbl daily maximum and

3 .0 lb/1,000 bbl daily average (30 days)-hereafter referred to as the "BAT limits" .

As a result, Mobil's USEPA BAT effluent ammonia limitations would be a daily

maximum of 2,215 lb/day and a daily average of 1,007 lb/day . The average daily flow

to the WWTP is 1,900 gpm (2 .74 million gallons per day [mgd]) . Therefore, the BAT

effluent limits, on a concentration basis, for the Joliet facility would be 97 mg/L daily

maximum and 44 mg/L 30-day average .

The refinery ammonia discharge history is presented as a calculated mass

discharge (lb/day) of ammonia in Table 3 .3 as a second comparison to the USEPA

BAT limits . With respect to effluent ammonia, the plant has consistently exceeded the

level of treatment required by the USEPA discharge criteria, and in the period of 1992

to 1996 the facility had an average discharge of only 18 percent of the federal limit .

3 .4 ADMINISTRATIVE PROCEEDINGS SUMMARY
The Mobil refinery has operated under some relief from ammonia effluent limit

since the limit became effective . The following bulleted items highlight Mobil's recent

administrative proceedings to obtain a site-specific ammonia standard :

•

	

January 15, 1988 - The IL PCB granted Mobil 5 year site-specific relief from
the state's NH 3-N limitation . The NH3 standard granted was a 20 mg/L
monthly average and a 35 mg/L daily maximum .

•

	

December, 31, 1993 - The site-specific NH 3-N standard relief for Mobil
expired .

• March 3, 1994 - The IL PCB granted Mobil a 4-year variance (PCB 93-151)
from the state's NH 3-N limitation . The relief standard granted was a
13 mg/L monthly average and a 26 mg/L daily maximum .

CHI-0197CT/MOBIL-JOLREF
3-15



TABLE 3.3
COMPARISON OF HISTORICAL EFFLUENT NH3-N

TO CALCULATED GUIDELINES

WASTEWATER TREATMENT PLANT
MOBIL REFINERY
JOLIET, ILLINOIS

Notes :
a . Estimated based on the current WWTP flow rate of 1900 gpm .
b . Calculated for a USEPA BAT monthly effluent limit of 600 Ib/day .

All BAT values were calculated using 200,000 bbl/day - a value
close to, but not the capacity during the entire period shown .

CHI-0 1

97CT/MOBIL-JOLREF	

3-16

Year Effluent Ammonia-Nitrogen % BAT Limit

(mg-N/L) (lbs/day)a Monthly
Average'

1977 17 388 68%
1978 9 205 36%
1979 13 297 52%
1980 17 388 68%
1981 13 297 52%
1982 15 342 60%
1983 4 91 16%
1984 3 68 12%
1985 3 68 12%
1986 4 91 16%
1987 2 46 8%
1988 1 23 4%
1989 0 .2 5 1%
1990 0 .2 5 1%
1991 0.6 14 2%
1992 3.3 75 13%
1993 4 91 16%
1994 5 114 20%
1995 6 .3 144 25%
1996 3.9 89 16%

Period Average 6 129 23%
"1992-1996" Average 4.5 103 18%



• April 24, 1996 - Mobil filed an amended petition with the IL PCB for a
variance extension granted under PCB 93-151 .

•

	

August 15, 1996 - The IL PCB granted Mobil a 1-year variance extension
until March 3, 1999, with the same limitations as granted in IPCB-93-151 .

3.5 FACILITY MODIFICATIONS
From 1973 to 1996, Mobil made numerous modifications to their wastewater

treatment facility . These changes were made to both improve the WWTP performance

and to comply with NESHAPs and RCRA mandated requirements .

3 .5 .1 Facility Modifications from 1973 to 1990
From 1973 through 1990, Mobil implemented a number of programs that

improved WWTP operation and further reduced the ammonia concentrations in its

discharge . During the first 5 years of refinery operation, Mobil conducted major

studies to reduce ammonia at its source in the process area . These studies identified

numerous ammonia sources and programs required for ammonia control . Mobil made

expenditures to enlarge the sour water collection system by constructing a new sour

water tank and improving the existing sour water stripping system . This overall effort

resulted in significant reduction of the ammonia influent level to the WWTP .

Mobil also provided for ammonia stream equalization during this period by

removing a large crude storage tank from service and modifying it to collect several

ammonia-bearing process streams that flowed directly to the WWTP . This

modification helped to equalize both the flow of these streams as well as the ammonia

influent loading, and yielded more uniform biological nitrification performance .

In addition, Mobil focused efforts on temperature and alkalinity, two operational

parameters important to nitrification . First, for temperature control, Mobil installed a

40 pounds per square inch gauge (psig) system and later upgraded to a 150 psig system

to supply steam to the aeration basins to elevate aeration basin temperatures to 85 to

90°F to achieve nitrification during the winter months . Second, although tests showed

the WWTP influent contained sufficient alkalinity for nitrification, Mobil investigated

whether these levels were maintained during nitrification as well as during periods of

CHI-0197CTIMOBIL-JOLREF
3-17



peak influent ammonia loading . Mobil learned that the WWTP could experience

periodic alkalinity deficiencies and that the lime slurry produced from boiler feed water

treatment was the most cost-effective potential source of increased alkalinity . Mobil

began adding this lime slurry to both aeration basins in 1982 and switched to

magnesium hydroxide addition in 1995 .

Mobil made WWTP operational improvements to reduce ammonia during this

period . First, refinery personnel experimented with varying the WWTP's sludge

retention time (SRT) and implemented a procedure of more frequent/reduced volume

wasting to stabilize the nitrification conditions and reduce fluctuations in performance

of the treatment system .

In October 1981, Mobil initiated a nitrification inhibition study to isolate and

identify nitrification inhibitors in facility wastewaters . Although results from 1981 and

1982 indicated some nitrification inhibition, beginning in January 1983, treatment

system effluent no longer exhibited nitrification inhibition . The 1983 results indicated

that any inhibitors then present were biodegradable under existing treatment system

conditions . Mobil was unable to identify the reasons for this change, but believed that

the improved nitrification performance during 1983 was due in large part to an

apparent change in the nature of nitrification inhibitors .

Mobil made capital expenditures in excess of $2 .1 million for the aforementioned

ammonia reduction improvements .

3 .5 .2 Facility Modifications Since 1990
Since 1990, Mobil has made the following modifications :

•

	

Installed a benzene removal unit (BRU) .

•

	

Converted an equalization basin to an aerated biological pretreatment unit,
referred to as the equalization biological treatment unit (EBTU) .

•

	

Switched to a caustic-free Merox gasoline treating unit .

•

	

Upgraded to diffused aerators in the activated sludge basins .

•

	

Upgraded the WWTP clarifiers .

CHI-01 97CT/MOBIL-JOLREF
3-18



• Made extensive modifications to the dissolved air flotation (DAF) system .

3 .5 .2 .1 RCRA and NESHAP Driven Modifications

The BRU was installed in September of 1990 to meet the requirements of RCRA

(40 CFR 261) and the National Emission Standards for Hazardous Air Pollutants

(NESHAPS-40 CFR 61) regulations at a cost of $2 .1 million. Mobil constructed and

operated the unit to remove benzene, other volatile hydrocarbons, and a substantial

amount of sulfide from a major portion of their process wastewater .

The EBTU, converted from an existing equalization basin in May 1991, is an

aggressive biological treatment unit . This was required to meet RCRA regulations and

involved the addition of aerators to the basin . As discussed in Subsection 3 .2 . the

nitrification performance of the treatment system has deteriorated since 1991 . This is

most likely attributable to increases in some chemical inhibitory substance in the BRU

or the EBTU. A nearly identical conclusion was made at the UNO-VEN refinery in

Lemont, Illinois, in a 1993 petition to the IL PCB (R 93-8) .

3 .5 .2 .2 WWTP Performance Enhancement Driven Modifications

In recent years, Mobil has made various upgrades to their WWTP to improve its

performance and to encourage more efficient nitrification . The ammonia reduction

costs prior to 1990, the ammonia removal optimization activities undertaken by the

refinery, and the associated costs since March 1994 are presented in Table 3 .4 .

Activities have included investigative endeavors, miscellaneous upgrades, and

equipment changes or upgrades . In total, Mobil has spent close to $10 million in

attempting to identify sources of nitrification inhibition, in pretreating waste streams,

and in modifying the treatment system to achieve optimum conditions to achieve

biological nitrification .

In June of 1995 . Mobil began operating a newly constructed caustic-free Merox

gasoline treating unit (Merox unit) . The nature of the new Merox unit is such that its

operation precludes a recurrence of WWTP upsets caused by incursion of the phenolic

CH1-0197CT/MOBIL-JOLREF
3-19



CHI- 0 I97CT/MOBIL-JOLREF

Nature of Task :
i - indicates investigation
e - indicates equipment upgrade
m - indicates miscellaneous upgrade

' SWSTU = Sour Water Stripping Tail Unit
' indicates an activity not completed, and therefore a cost not yet incurred .

TABLE 3.4
AMMONIA REMOVAL OPTIMIZATION ACTIVITIES

WASTEWATER TREATMENT PLANT
MOBIL REFINERY
JOLIET, ILLINOIS

3-20

Tasks
Na ure
o Tas

Investigations
Costs
($)

Equipment
Upgrades Costs

($)

Miscellaneous
Upgrades Costs

($)

Total
Costs
($)

1973 through 1990 $2,100,000
3/3/94-9/3/94
Refinery Sour Water Pollutant Survey $10,000 $10,000
Activated Sludge System Aeration Capability Engineering Analysis 1 $5,000 $5,000
W WTP API and DAF System Assessment $6,000 $6,000
SWSTU Laboratory Investigation - Phase 1' $25,000 $25,000
9/3/94-3/3/95
Envirex, Inc . Activated Sludge System Field Analysis $4,000 $4,000
SWSTU Laboratory Investigation - Phase 2' 1 $25,000 $00,000
Upgrade Crude Unit Desalter Controls e $100,000 $100,000
Constructed Caustic Free Merox Treaters a $3,000,000 $3,000,0003/3/95-9/3/95
SWSTU Laboratory Investigation - Phase 3 $25,000 $25,000
SWSTU Pilot Plant Study' $30,000 $20,000
MICROTOX/Nitrificalion Inhibition Study $120,000 $120,000Upgraded West Side of Activated Sludge System e $1,750,000 $1,750,000
Replaced West Clarifier Internals e $225,000 $225,000Mg(OH)2 Addition Facilities e $25,000 $25,000
Bioaugmentation m $65,000 $65,000
Mg(OH)2 Addition e $40,000 $40,000
3/3/96-9/3/96 - Completed and Pending
Upgraded East Side of Activated Sludge System e $1,750,000 $1,750,000
Completed WWTP Laboratory a $100,000 $100,000
Completed DAF Controls and Recycle Upgrades e $143,000 $143,000
Upgrade East Clarifier Internals (11/96) $225,000 $225,000
Perform In-Stream Water Quality Data Collection 1 $33,000 $33,000
Install Liquid Nutrient (Phosphate) Addition System a $25,000 $25,000
Perform WWTP Post Mechanical Upgrade Optimization' m $45,000 $45,000
Total $283,000 $7,343,000 $150,000 $9,876,000



spent caustic into the wastewater system thus, at least removing one source of known

inhibitory substances .

Mobil also upgraded the WWTP's activated sludge basins and clarifiers to

enhance nitrification . To promote more efficient oxygen transfer and to increase the

dissolved oxygen (DO) levels in the aeration basins-creating a more suitable

environment for nitrifiers-Mobil replaced the mechanical aerators of the west and east

basins with fine bubble diffusers (November 1995 and June 1996, respectively) . Mobil

spent $3 .5 million in modifying the activated sludge basins . Moreover . Mobil replaced

the east and west clarifier internals by removing the suction-riser-pipe and installing

bottom-suction-header equipment in each clarifier costing . These changes cost

$450,000 .

Mobil made upgrades to the dissolved air flotation (DAF) recycle system to

increase the efficiency of the air saturation system . This also resulted in improvements
[...]

	

gallonslday 429 10286 4173 0 9807 4775 NO NO WD
FIM

	

Ilday 0.06 0 .03 0 .05 0 .05 0 .05 0 .05 0 .01 0 .02 0.02
SRT

	

Days 318 62 118 454 66 120 NO NO NID
West Clarifier

COD

	

mgr- 102 253 166 101 221 141 59 155 100
NH3-N

	

mg/L 1 .3 13.6 6 .4 1 .7 18 .7 10 0 2 0
Alkalinity

	

mg/L 59 338 168 71 217 132 73 155 100
TSS

	

mg/L 14 47 30 9 24 17 5 40 17
N03-N

	

mg/L 5 16 9 NO NO NO NO NO NO
P04P

	

mg/L NO N1D I NO NO I NO NO NO
Temp NO MID 92 NO NID 87 NO NO NO

Outfall 001
BOD

	

mg/L 4 25 9 4 14 8 1 3 2
COD

	

mg/L 92 196 131 104 167 129 67 126 95
pH

	

s.u . 7.2 8 NO 7 .2 7 .7 NO 7 .2 7 .8 NO
NH3-N

	

mg/L 0.3 10 .5 3 .9 2 12 .9 6 .3 0 0.8 0 .2
Phenolics

	

mg/L 0.003 0.014 0.006 0.002 0.019 0 .007 0 .001 0.009 0004
O&G

	

mg/L 0.8 3 .8 2 .2 0.8 3 .2 2 0 .5 2 .1 1 .1
Fluoride

	

mg/L 4.9 9 .4 6 .9 5 .7 14 .4 8 .8 NO NO NO
TSS

	

mgll 11 36 20 8 26 14 5 19 12
Flow

	

mgd 1 .8 3 .1 24 1 .9 3 .1 2 .5 2 3 .5 2 .9
TOC mg/l- 20 48 30 22 39 29 12 20 15
Sulfide

	

mg/L 0 0.053 0.018 0 0.028 0.007 0 0 0
CN

	

mg/L 0,004 0.014 0.008 0.005 0 .015 0 .01 0.033 0.089 0 .06
Or (VI)

	

mg/L 0.001 0.006 0.003 0 .001 0.007 0 .002 0.004 0.014 0.007
Cr (total)

	

mg/I- 0.002 0.014 0.005 0 .004 0 .011 0.007 0.059 0.087 0.058



TABLE 4.3
SUMMARY OF NITRIFICATION FACTORS

(AVERAGE OF EAST AND WEST BASINS-1996)

WASTEWATER TREATMENT PLANT
MOBIL REFINERY
JOLIET, ILLINOIS

CHI-0197CT/MOBIL-JOLREF

	

4-5

1 : Calculated using 11/96 and 12/96 wasting rates for east and west basins
(5,000 gpd), along with yearly MLVSS and yearly effluent TSS averages .

2: Up to 4 or 5 mg/L, nitrification performance increases with increasing DO .
3: Observed range since installation of fine bubble diffusers and new DO probes .
4: Nitrification rates decrease with temperatures . Maintenance of "complete"

nitrification at temperatures less than approximately 30 °C usually not
observed; nitrifiers usually cannot survive and reproduce for long periods of
time at temperatures greater than 38 - 40°C .

5: Minimum alkalinity value indicated for aeration basin effluent .

Parameter Units
Minimum Level
for Nitrification

Mobil
Operation

F/M (lb BODa)/(Ib MLVSS/Day) 0 .3 0.05
Sludge Age (SRT) Days Minimum = 10 107 (11
Dissolved Oxygen mg/L Minimum = 2 (2) 3.0 - 5.5 '
Temperature oC Greater than 30 1 ' 1 30-36
pH S.U . Rangeoptimum = 8 - 9 7.8-9 .4
Alkalinity mg CaCO,/L Minimum = 50 (5) 180
Notes :



Mobil's operating conditions with values of the same parameter required for

nitrification . Average 1996 values for both east and west aeration basins were utilized

to calculate the values of Mobil's nitrification parameters . While dissolved oxygen

(DO), temperature, pH, and alkalinity are directly measured factors, the food-to-mass

ratio (F/M) and sludge retention time (SRT) are calculated parameters . The F/M ratio

relates the organic matter available (organic loading) to the quantity of biomass within

the system . The SRT, which describes the age of the biomass within the aeration

basin, is dependent upon the rate at which the biomass grows and on the sludge wasting

rate of the treatment plant . Of these two parameters, the sludge age is the critical one .

The sludge age must be greater than the inverse of the growth rate of nitrifying bacteria

to prevent these organisms from being washed out of the system as sludge is wasted .

Under ideal conditions, a minimum sludge age of 3 to 5 days is required . Experience

with refinery wastes indicates that a minimum value of approximately 10 days is often

required . The approximate value of the F/M ratio (BOD basis) equivalent to a sludge

age of 10 days is 0.3/day .

The comparison in Table 4 .3 indicates that the treatment system is operated at

conditions favorable to achieving nitrification . The fact that nitrifying is not achieved

consistently implies that chemical inhibition occurs .

4.2 .3 General Facility Performance Assessment

4 .2 .3 .1 API Separators and Dissolved Air Flotation Units

It was possible to assess the performance of the API oil/water separator (API)

and dissolved air flotation (DAF) processes, units upstream of the activated sludge

process in the WWTP . Figure 4 .1 plots 1996 oil and grease effluent values from the

DAF. Average influent oil and grease to the API was 1,544 mg/L, and effluent oil and

grease was 57 mg/L . This translates into a removal efficiency of 96 percent . The

effluent oil and grease concentration at Outfall 001 averaged 2 mg/L in 1996, which is

excellent performance for the system .

Cn1-0197CT/MOBIL-JOLREF
4-6



350

300

250

100

50

0

CHI-0197CT/MOBIL-JOLREF

FIGURE 4.1
DISSOLVED AIR FLOTATION (DAF)

OIL AND GREASE EFFLUENT (mg/L) - 1996

MOBIL OIL REFINERY
JOLIET, ILLINOIS

API INFLUENT: MIN=2, MAX=25,000, and AVG=1,544 mg/L.
DAF EFFLUENT : MIN=2; MAX=332, and AVG=57 mg/L .

Date

4-7

•

	• ••
0 m (D l0 a, to

rn
r
a

rn
N
N

m
tp
N
M

m
N_
In

m
7 N

to

rn
N
O



4 .2 .3 .2 Aeration Basins (Activated Sludge Process)

The data in Table 4 .2 can be used to assess the facility's activated sludge process

performance. Table 4 .4 presents removal efficiencies determined for relevant water

quality parameters using the 1996 summary presented in Table 4 .2 . The removal

efficiencies displayed in Table 4 .4 indicate outstanding performance for the treatment

of a refinery wastewater .

4 .2 .3 .3 General Facility Operation Observations

Following a thorough inspection of the Mobil WWTP grounds and operating

data, Parsons ES concludes that Mobil properly operates their treatment facility .

Moreover, performance data are indicative of an exemplary treatment plant, evidenced

by BOD5, TSS, and phenolics data . Although the facility design promotes conditions

well within the range for nitrification, the WWTP does not consistently achieve levels

of nitrification necessary to meet Illinois regulations . Studies have indicated that this

inconsistency can be attributed to inhibitory agents resulting from RCRA and NESHAP

mandated upgrades to the WWTP . Therefore, it is the opinion of Parsons ES that

ammonia levels above the Illinois ammonia effluent standard do not result from poor

facility operation . Furthermore, it is unlikely that significant additional removal of

organics and ammonia could be achieved through operating or equipment

modifications .

4 .3 COMPARISON TO INDUSTRY PRACTICES AND GUIDELINES
Detailed in Subsection 4 .2 are the unit processes employed by the Mobil WWTP .

A comparison of Mobil's treatment plant practices with BAT requirements are

presented in Table 4 .5 . Mobil meets or exceeds all BAT treatment plant process

requirements .

In addition, as previously stated in Subsection 3 .3 .2 the plant has consistently

performed far below the USEPA ammonia discharge criteria, and in the period of 1992

to 1996 the facility has had an average ammonia discharge of only 18 percent of the

CHI-0 I 97CT/MOBIL-JOLREF
4-8



TABLE 4 .4
REMOVAL EFFICIENCIES FOR RELEVANT WATER QUALITY

PARAMETERS (1996)

WASTEWATER TREATMENT PLANT
MOBIL REFINERY
JOLIET, ILLINOIS

CHI -0197CTIMOBIL-JOLREF
4-9

Parameter Units
Influent

Concentration
Effluent

Concentration
Removal

Efficiency (%)
BODS mg/L 193 9 95
COD mg/L 662 131 80
TSS mg/L 288 20 93
NH 3 -N mg/L 34 3 .9 89

Phenolics mg/L 27 0 .006 99 .9



TABLE 4 .5
COMPARISON OF BAT REQUIREMENTS WITH MOBIL'S PRACTICES

MOBIL REFINERY
JOLIET, ILLINOIS

CHI-0197CT/MOBIL-1OLREF
4-10

BAT REQUIREMENT MOBIL'S PRACTICE
• Sour Water Stripper (SWS) sulfur and

ammonia minimum removal efficiency
equal to 85%

• 15 MBBL/day at 99 .5% efficiency

• In-Plant Water Reuse •
•

SWS effluent directed to Desalter
SWS effluent directed to Fluid
Catalytic Cracker

• Flow Equalization •

•

•

Primary Equalization - 4 .2 million
gallons (TK 103)
Secondary Equalization - 5 .8 million
gallons (EBTU)
Wet Weather Diversion Basin - 1 .6
million gallons

• Oil and Solids Separation •
•

Dual Channel Preseparator Flume
Dual Channel API Separator

• Additional Oil and Solids Separation • Dual Channel Dissolved Air Flotation
• Biological Treatment •

•
Two 900,000 gallon Aeration Basins
Two 500,000 gallon Clarifiers

• Final Polishing •

•

One 4 .9 million gallon Guard Basin for
Treated Process Water
One 5 .8 million gallon Uncontaminated
Storm Water Impoundment Basin



federal limit. Moreover, Table 4 .6 presents a comparison of Mobil's WWTP effluent

(1996 average) with BAT effluent guidelines and highlights that the facility is

significantly less than all federal effluent requirements .

4.4 ALTERNATIVE TECHNOLOGY ASSESSMENT
On several occasions, Mobil has assessed alternate technologies to promote

compliance with the Illinois ammonia standard . This section details Mobil's activities

predating their preparation for the ICPB 93-151 variance petition and those related to

this petition .

Beginning in the late 1970s Mobil investigated technology options that might be

employed to comply with the ammonia standard . From 1979 through 1982, Mobil

constructed and operated a two-stage pilot treatment system with the objective of

determining if this level of treatment was capable of meeting the state of Illinois

standard . The results demonstrated that this system could not produce an effluent that

consistently met the standard .

In 1984 Mobil retained consultants who evaluated several technologies potentially

capable of complying with the state of Illinois standard . The consultants initially

considered ion exchange, breakpoint chlorination, ozonation, air stripping, and land

application, but rejected all of these based on considerations including performance

limitations and commercial availability, site suitability, production of chlorinated

organics, and the generation of other toxic byproducts . In addition, while these

processes are frequently listed in textbooks for the removal of ammonia from industrial

wastes, there are few full-scale installations on which to judge the performance of these

processes . These consultants considered three processes in greater detail :

•

	

Addition of rotating biological contactors (ABCs) as a second stage of
treatment .

•

	

Addition of a trickling filter as a second stage of treatment,

•

	

Addition of a third aeration basin and clarifier in parallel to the existing
activated sludge system .

CHI-01 97CT/MOBIL-JOLREF
4-11



TABLE 4.6
COMPARISON OF EFFLUENT (1996) WITH BAT EFFLUENT GUIDELINES

WASTEWATER TREATMENT PLANT
MOBIL REFINERY
JOLIET, ILLINOIS

CHI-0 197CT/MOBIL-JOLREF

Notes :
1 Calculations made according to 40 CFR 419-using 200,000 bbl/day, size
factor = 1 .41, and process factor = 1 .19 .

2 Calculations made using average Outfall 001 effluent concentrations for 1996
and 1,900 gpm .

3 Represents BAT flow for refinery of similar size .

4-12

Parameter
BOD5

Units
lb/day

BAT Limit

	

I Mobil WWTP
(30-day Average)'

	

Discharge2
1,846 205

COD lb/day 12,886 3,098

NH3-N lb/day 1,007 89

Phenolics lb/day 12 .1 0 .16

Oil & Grease lb/day 537 52

TSS lb/day 1,477 456

Sulfide lb/day 9 .7 0 .4

Flow gpm 5,200 1,900



The consultants rejected these systems due to prohibitive associated costs and/or

because they were unproven technologies in the improvement of ammonia reduction .

Parsons ES concurs with these conclusions of the previous consultant .

Mobil also looked at other options in 1995, in preparation of the ICPB 93-151

variance petition . Using in-house research group resources, Mobil conducted an

evaluation of treatment technologies that could be added to the existing treatment

system to achieve compliance with the state of Illinois ammonia standard . Based upon

their review of published literature, previous studies of Joliet's process wastewater, and

the experiences at other refineries, Mobil personnel identified the following

commercially-available technologies :

•

	

Activated sludge with powdered activated carbon (PACT process) - the PACT
Process might adsorb organics inhibitory to nitrifiers .

•

	

Selective ion exchange of WWTP effluent - sodium ions held by electrostatic
forces to charged functional groups on the surface of a solid are exchanged
for ammonia from a solution in which the solid is immersed .

•

	

Breakpoint chlorination of WWTP effluent - chlorine gas is added to
wastewater in sufficient amounts to cause the oxidation of the ammonium ions
in solution to end products composed predominantly of nitrogen gas .

Detailed in Table 4.7 are the advantages and disadvantages of the ammonia

reduction technologies researched by Mobil . Table 4 .8 details activities and costs

associated with the implementation of the alternative treatment technologies . The costs

presented in Table 4 .8 were developed from process designs using literature values for

the needed design parameters . Budget quotes from manufacturers were used as the

base of the cost estimates . Factors were applied to account for site preparation,

electrical, instrumentation, piping, and structural work, Factors were also added to

account for engineering, construction management, and administration of the contract .

It is the opinion of Parsons ES that Mobil's alternative treatment survey was thorough

and included appropriate technologies . Mobil's evaluations included a biological

option (the PACT process) which has been applied in other applications to adsorb

CHI-01 97CT/MOBIL-JOLREF
4-13



TABLE 4.7
POST-TREATMENT AMMONIA REDUCTION TECHNOLOGIES

MOBIL WASTEWATER TREATMENT PLANT
MOBIL REFINERY
JOLIET, ILLINOIS

CHI-0 197CTIMOBZL-IOLREF
4-14

Post-Trtmnt Technologies Advantages Disadvantages
PACT Process • Improve nitrification High operating costs

• Potential to remove (regeneration necessary)

•

toxics from WWTP
influent
Improves solids settling
Improves resistance to

Very abrasive to
mechanical equipment
Higher rates of sludge
production

shock organic loading • Cross-transfer of
• Ammonia destruction pollutants to air during

(assuming nitrification
occurs)

PACT regeneration

Ion Exchange • Proven technology •

	

Cross-transfer of

•
Selective for ammonia
Minimal increases in •

ammonia to regenerant
High capital cost

total dissolved solids • Creates regenerant waste
(TDS)

•
stream
Prone to organic fouling

• High zeolite make-up

•
rates required
Complex process

• Cannot remove organic

•

nitrogen (which might
subsequently hydrolyze
to ammonia)
Little experience using
clinoptilolite in long-
term applications

Breakpoint Chlorination • Low capital cost • High operating costs
• Proven technology • Potential formation of

•
One-step process
Ammonia destruction •

chlorinated organics
Handling/safety hazards

• Low special with chlorine gas
requirements • Requires dechlorination

• Potential for increase in
TDS



TABLE 4.8
AMMONIA REDUCTION TECHNOLOGIES - ACTIVITIES & COSTS

WASTEWATER TREATMENT PLANT
MOBIL REFINERY
JOLIET, ILLINOIS

Notes :
Costs estimated in 1993 ; updated for first quarter 1997 using ENR cost indices .

b Annualized cost = operating cost plus capital cost amortized for 10 years at 9 % .
` Calculated using 10 year cost of technology, 1,900 gpm WWTP flow, and 1996
average NH 3-N effluent (3 .9 mg/L) .

CHI-0197CTIMOBIL-JOLREF
4-15

Required Facilities to Employ Specific
Technology at Joliet WWTP

Costs'

Capital
(101$ )

Operating
(101 $/yr)

Annualized'
(106 $/yr)

Incremental
Unit Removal`
($/lb NH,)

PACT Process
•

	

Makeup carbon silo and carbon feed
system

•

	

Carbon regeneration system (CRS) -
wet air oxidation

•

	

Building to house CRS
•

	

Additional solids handling equipment
•

	

Utilities tie-ins
•

	

Retrofits of existing pumping
equipment, mechanical aerators, and
clarifier drive mechanisms for
abrasive service

9 .2 1 .9 3.3 490

Ion Exchange ,
•

	

Ion exchange columns with
clinoptilolite charges

•

	

Backwash facilities
•

	

Regeneration facilities
•

	

Granular media filters
•

	

Utilities tie-ins
•

	

Buildings to house ion exchange
equipment